
 

 

NORTH TORONTO   
WASTEWATER TREATMENT PLANT  

2016 Annual Report  

March 31, 2017  





    
 

      

 

    
         

     
   

      
 

   
       

 

 
  

   
       

      
     

     
   

    
    

     
    

    
 

   

       
   

    
        

   
    

  

     
       

     
   

        
            

    

    
 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

EXECUTIVE SUMMARY 

The North Toronto Treatment Plant is one of four wastewater treatment facilities operated by the City 
of Toronto. Located in the Don Valley, the plant currently serves a population of about 55,000. Treated 
[...]
1. INTRODUCTION.......................................................................................................................................1  

2. OPERATIONS ............................................................................................................................................2  

2.1 Influent Quality.....................................................................................................................................2  
2.2 Preliminary Treatment ..........................................................................................................................2  
2.3 Primary Treatment ................................................................................................................................2  
2.4 Secondary Treatment ............................................................................................................................3  
2.5 Final Effluent Quality and Disinfection ................................................................................................3  
2.6 Bypasses, Spills and Abnormal Events .................................................................................................4  

2.6.1 Bypasses.......................................................................................................................................4  
2.6.2 Spills and Abnormal Events .........................................................................................................4  

2.7 Solids Handling.....................................................................................................................................5  
2.8 CSO Overflow ......................................................................................................................................5  
2.9 Complaints ............................................................................................................................................5  
2.10 Effluent Quality Assurance or Control Measures .................................................................................5  

3. CAPITAL PROJECTS AND STUDIES ...................................................................................................6  

4. MAINTENANCE........................................................................................................................................7  

4.1 Effluent Monitoring Equipment Calibration and Maintenance Records...............................................7  
4.2 North Toronto Work Area.....................................................................................................................7  

5. CHEMICALS AND UTILITIES...............................................................................................................9  

5.1 Chemicals..............................................................................................................................................9  
5.1.1 Ferrous Chloride for Nutrient Removal .......................................................................................9  
5.1.2 Sodium Hypochlorite for Disinfection .........................................................................................9  
5.1.3 Sodium Bisulphite for Dechlorination..........................................................................................9  

5.2 Utilities..................................................................................................................................................9  
5.2.1 Water ............................................................................................................................................9  
5.2.2 Hydro ...........................................................................................................................................9  

6. OPERATIONS AND MAINTENANCE COSTS ...................................................................................10  

7. HUMAN RESOURCES............................................................................................................................11  

7.1 Staffing................................................................................................................................................11  
7.2 Occupational Health & Safety ............................................................................................................11  
7.3 Staff Training and Development.........................................................................................................11  
7.4 Utility Operator Certification..............................................................................................................13  
7.5 MOECC Correspondence ...................................................................................................................13  

-ii-



 



 

    
 

      

 
 

 
  

  

  
 
    
  
    
   
  
 

  

  

    

 
  

 
  

  
  
   

   
  

  
  

   
   

      
 

            
 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

APPENDICES 

APPENDIX A – Glossary of Abbreviations 

APPENDIX B – Plant Schematic 

APPENDIX C – Plant Performance Charts: 
• Influent Flows 2015 - 2016 
• Influent TSS and BOD5 Concentrations 
• Influent TP and TKN Concentrations 
• Effluent TSS and CBOD5 Concentrations 
• Effluent TP and Ammonia Concentrations 
• Effluent pH 
• Effluent E.Coli Concentration 

APPENDIX D – Influent and Effluent Metal Concentrations 

APPENDIX E – Analytical Testing Summary 

APPENDIX F – Influent Flow Meter Calibration Records 

LIST OF TABLES 

Table 1: Influent Parameters .................................................................................................................. 2  
Table 2: Primary Treatment Effluent Parameters................................................................................... 3  
Table 3: Secondary Treatment Process Parameters................................................................................ 3  
Table 4: Annual Average Final Effluent Parameter Limits and Performance........................................ 4  
Table 5: Monthly Average Final Effluent Parameter Limits and Performance...................................... 4  
Table 6: Annual Average Final Effluent Parameter Objectives and Performance................................. 4  
Table 7: Utility Consumption ................................................................................................................. 9  
Table 8: Operations and Maintenance Cost Breakdown ...................................................................... 10  
Table 9: Plant Staffing.......................................................................................................................... 11  
Table 10: Wastewater Treatment Certificates ...................................................................................... 13  
Table 11: Correspondence submitted to the MOECC for North Toronto Treatment Plant.................. 13  

-iii-



 



    
 

      

    
        

     
   

   
      

   
    

 
      

       
      

  
   

       
      

    

 
   

     

    
 

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

1. INTRODUCTION 

The North Toronto Treatment Plant is one of four wastewater treatment facilities operated by the City 
of Toronto under the responsibility of the Wastewater Treatment section of Toronto Water. The plant 
is located in the Don Valley on a 27.2 ha site serving a sewershed of approximately 3,060 ha, and a 
connected population of approximately 55,000.  

Commissioned in 1929, North Toronto was one of the first plants in North America to use the biological 
activated sludge process. The plant operates at a controlled uniform rate and is rated for 45.5 ML/day2. 
Wastewater in excess of the controlled rate is diverted to the North Toronto Trunk Sewer and then 
conveyed by gravity to the Ashbridges Bay Treatment Plant via the Coxwell STS. 

Major treatment processes include screening and grit removal, primary treatment, secondary treatment, 
phosphorus removal, effluent disinfection and dechlorination. Treated effluent is discharged to the Don 
River. Co-settled sludges (raw sludge and waste activated sludge) are transferred to the Ashbridges 
Bay Treatment Plant for disposal via the Coxwell STS. Numerous auxiliary systems are required for 
proper operation of many plant processes including: potable water, process water, heating, ventilation 
and air conditioning, electrical power distribution, gas, chemicals, instrument air, etc. 

The Ministry of the Environment and Climate Control (MOECC) has classified the North Toronto 
Treatment Plant as a Class III wastewater treatment facility under Regulation 129/04. The facility 
operates under the C of ANo. 7665-7NWMH2 issued on March 26, 2009. 

This report is a summary of plant operation and performance in 2016.  In addition to a discussion of 
effluent quality and the plant’s success in meeting treatment objectives, the report contains summaries 
of 2016 plant operations, maintenance, chemicals and utilities, costs and human resources. 

2 Rated capacity of treatment plant was incorrectly reported in previous annual reports and has been corrected as 
shown. 

Page 1 of 13 



    
 

      

  
     

          
 

     
    

     
  

  
      

     
     

      
      

      

    
   

   
    

    

     
 

   
 

   
       

        
     

    
     

 

  

   
  

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

2. OPERATIONS 

2.1 Influent Quality 
The plant operates at a controlled uniform rate. Wastewater in excess of the controlled rate is diverted 
to the North Toronto Trunk Sewer and then conveyed by gravity to the Ashbridges Bay Treatment Plant 
via the Coxwell STS. 

A summary of annual flow and influent parameter concentrations is shown in Table 1. The plant 
experienced a 12% decrease in influent flow from 2015 to 2016, as two primary clarifiers were taken 
out of service for four months.  A comparison of monthly influent flow rates and characteristics for 
2016 is illustrated in Appendix C. 

Table 1: Influent Parameters 
Parameter 

Influent Flow [ML/day] 
2016 
17.6 

2015 
20.0 

2014 
23.2 

2013 
24.4 

Total Annual Flow [ML] 6,422 7,281 8,481 8,703 
Influent TSS [mg/L] 286 268 229 212 
Influent BOD5 [mg/L] 197 206 169 149 
Influent TP [mg/L] 5.5 5.5 4.4 4.0 

Influent concentrations for eleven (11) select metals have been included in Appendix D and presented 
against the sewer Bylaw limits for comparison purposes only. 

2.2 Preliminary Treatment 
Wastewater enters the Head House, which provides a grit and screenings removal operation. There is 
one automatic climber type bar screen, with bars spaced at 1.27 centimetre openings.  The bar screen 
removes rags and large pieces of debris from the wastewater. Grit channels located downstream of the 
screen remove sand, gravel and similar heavy inorganic material by gravity separation. The grit and 
screenings are collected and hauled to a sanitary landfill site. 

The quantity of grit and screenings removed by the grit channels and mechanical bar screen averaged 
approximately 306.6 kg/day in 2016. 

2.3 Primary Treatment 
After the grit channels, the next step in the wastewater treatment process is Primary Clarification where 
the velocity of flow entering the clarifier tanks is reduced, allowing the heavier solids in the wastewater 
to settle to the bottom by gravity.  Sludge collectors in the tanks sweep the settled sludge into a sludge 
hopper located on the bottom of the tank, from where the sludge is pumped to the Ashbridges Bay 
Treatment Plant via Coxwell STS. There are four square Primary Clarifiers, each with dimensions of 
15.2 m x 15.2 m x 3.5 m. 

Table 2 contains a summary of key primary treatment effluent parameter concentrations in 2016. 

A portion of waste activated sludge from the Final Clarifiers is diverted to the primary clarifiers to co-
settle with the raw sludge. 

Page 2 of 13 



    
 

      

  
    

 
  

 
     

      
        

       
     

  
   

   
  

          
  

    

  
  

    
     

   
  

 

   
     

      
     

       

    
  

         
    

        
       

   

     
     

         
     

 

    
   

  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2016 ANNUAL REPORT 

Table 2: Primary Treatment Effluent Parameters 
Parameter 2016 Primary Removal 

Efficiency 
2015 Primary Removal 

Efficiency 
TSS [mg/L] 100 64% 116 57% 
CBOD5 [mg/L] 89 43% 1 89 45% 1, 2 

1C of A No. 7665-7NWMH2 issued on March 26, 2009 condition 9 requires BOD5 monitoring for influent flows and CBOD5 monitoring for  
effluent flows.  Therefore removal efficiency calculation assumes influent CBOD5 = influent BOD5 * 0.8.  
2Quantity was incorrectly reported in 2015 and has been corrected as shown.  

2.4 Secondary Treatment 
In the activated sludge process, effluent from the Primary Clarifiers is mixed with Return Activated 
Sludge from the Final Clarifiers and aerated. The activated sludge is made up of naturally occurring 
bacteria and other micro-organisms. The micro-organisms use oxygen and dissolved organics in the 
wastewater for their metabolic functions and in doing so purify the wastewater. There are eight aeration 
Tanks, each with dimensions of 99.4 m x 3.96 m x 3.2 m. Aeration Tanks No. 1 to 4 are part of the 
original plant construction in 1929. Aeration Tanks No. 5 to 8 were added in 1932. 

The mixed liquor from the Aeration Tanks flows to large quiescent Final Clarifiers where the activated 
sludge is allowed to settle. A controlled quantity of this sludge is "returned" to the Aeration Tanks to 
repeat the treatment process, and excess quantities are removed as Waste Activated Sludge to the 
Primary Clarifiers. There are five Final Clarifiers, two tanks with dimensions of 19.8 m x 19.8 m x 3.2 
m, and three tanks with dimensions of 19.8 m x 19.8 m x 4.87 m. Final Clarifiers #1 and #2 are part of 
the original plant construction in 1929. Final Clarifiers No. 3 to 5 were added in 1932. 

A summary of key aeration basin parameters is shown in Table 3.  

Table 3: Secondary Treatment Process Parameters 
Parameter 2016 2015 2014 

Aeration Loading [kg CBOD5/ m3∙day] 1 0.15 0.17 0.17 
Mixed Liquor Suspended Solids [mg/L] 2,439 2,317 2,434 

1Quantity was incorrectly reported in 2015 and has been corrected as shown. 

2.5 Final Effluent Quality and Disinfection 
Through operating and maintaining preliminary, primary and secondary treatment processes, final 
effluent is treated to meet Condition (6)(2)(c) of C of A. Treated effluent is disinfected with Sodium 
Hypochlorite and dechlorinated with Sodium Bisulphite (SBS) before it is discharged into the Don 
River. As required by Condition (9)(5) of C of A, SBS is being monitored as a surrogate to Total 
Chlorine Residual (TCR). Presence of Bisulphite residual confirms that chlorine has been removed to 
a level of 0.0 mg/L TCR. 

In 2016, the North Toronto Treatment Plant encountered no abnormal operating problems, and 
continued to produce a high quality effluent which surpassed requirements of the plant’s C of A. This 
was achieved through continuous improvement in operations and maintenance of the treatment process, 
and infrastructure delivery. The plant also met Federal Government effluent monitoring requirements, 
including un-ionized ammonia and acute toxicity.  

A summary of key final effluent parameters, limits and objectives is shown in Table 4, Table 5 and 
Table 6. Details of the final effluent characteristics are presented in graphical form in Appendix C. 

Page 3 of 13 



    
 

      

    

   
 

  
 

      